% BEARBOARD

CON\N\ERCIAL PLASTIC LUMBER

TECHNICAL SPECIFICATIONS

FIRE RESISTANCE RESULTS
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Test Specimen: Bear Board 5/4, 2x6, 1 formulation
Test Standard: ASTM E84-05
Test Date: September 1, 2006
Test Sponsor: Engineered Plastic Systems, LLC
Test Results:

FLAME SPREAD INDEX = 60

SMOKE DEVELOPED INDEX = 1100

= N/A ft Beyond Burners Centerline
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